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R GDP
Rituximab, Gemcitabine, Dexamethasone, cisPlatin

	Day
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	7
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	19
	20
	21

	
	Drug Type
	Route
	Infusion Duration
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Rituximab 


	Antibody
	IV
	1.5 – 8 hours
	X
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Gemcitabine 


	Chemotherapy


	IV
	30 mins
	X
	
	
	
	
	
	
	X
	
	
	
	
	
	
	
	
	
	
	
	
	

	Furosemide
	Diuretic (water tablet)
	PO
	
	X
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Saline drip


	Pre-hydration
	IV
	1 hr
	X
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Cisplatin 75mg/m2


	Chemotherapy


	IV
	60 mins
	X
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Saline drip


	Post-hydration
	IV
	60 min
	X
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Dexamethasone 
	Steroids


	Tablet
	
	X

IV
	X

Oral
	X

Oral
	X

Oral
	X

Oral
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Peg-GCSF


	Growth Factor
	S/C
	
	
	X
	
	
	
	
	
	
	 
	 
	 
	 
	 
	
	
	
	
	
	
	
	


IV – Intra Venous (Injection into the vein)

PO – Per Oral (tablet by mouth)

S/C – Under the skin

Supportive Medication
Aprepitant 125mg prior to day 1 chemotherapy, then 80mg once a day on days 2 and 3
Ondansetron  8mg twice daily for 3 days (antisickness)

Metaclopramide 10mg prior to day 8 chemotherapy, and up to 3 times a day as needed (antisickness)

Co-Trimoxazole 960mg Monday, Wednesday and Friday for entire treatment (Prevention of PCP – type of pneumonia)

Aciclovir 400mg three times a day for entire treatment (Prevention of shingles)

Allopurinol 300mg one a day for 1st cycle only (prevention of kidney damage due to initial treatment of lymphoma)
